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TEST REPORT No 89138 A

1. Customer, its address Printful Latvia JSC, 6B Ojara Vaciesa, LV-1004, Latvia

2. Sample identification according to the announcement No L-] 8718

Product name Knitted fabric #74390_1 95% PES 5% EL
Sample size 120x 122 cm

3. Sample description
Black colored knitted fabric with label: Fabric #74390_1 95% PES 5% EL

4. Testing time Received Started Finished
01/07/2020 01/07/2020 09/07/2020
5. Test results and methods
Parameter tested Test result Test method
Formaldehyde Not detected LVS ENISO 14184-1:2011
pH, 20°C 6.5 LVS ENISO 3071:2006
Alr permeability | 468+94 L/m?s LVS EN ISO 9237:2001 (100 Pa)
| LVS ENISO 12947-2:2017
Abrasion resistance | >50 000 rubs i S
[ (Nominal test pressure 9 kPa)
Color fastness to dry rubbing: ‘ ﬁ LVS ENISO 105-X12:2016
- the numerical grey scale rating for 5
Lstaining o]

N.Milcs

Laboratory Head Deputy
09/07/2020

| Analysis results obtained are applied only to the sample received.
__Not allowed to copy part of the test report without the laboratory permission.




